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. : - Tubos de Acero de México, S.A.
‘ qmzm q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06004144 1/5
Date/Dia: 18/02/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Crder / Cliente Orden - item N° Customer s Reference / Relerencia del cliente Manufacturer's Works Order N° / Confirmacidn de Venta
085613/01
Manufacture Process / Proceso de fabricacidn. Product Type / Tipo de producto. Surface f Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED :
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nomas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 155 Pcs/pz . . Neminal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS R 5.42 RG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT ) . - - ) 3.65 LB/FT
I TENSILE TEST / ENSAYOS DE TENSION _ ]
Specimen condition Specimen dimensions Test Y. 8. uTs. Y.8.
Condicion de la probeta Dimensiones de la probeta temp © Unit / Unidad - Urit / Unidad / '}~ Elongation -
HeatW® § Sample N°f Ls Type Size Temp. JRG/MM2 KG/MM2 ur.s Alargamiento
Colada N* § Muestra N° Tipo [o]}] Tamano de
mim ensayo Required’Requerido Required / Requerido Required §% in 2 __.,o:mm.
Tin: Thin: Min % =
TMiax: Thiax:
: LMin: —r?____:” Max Obl.
| °C jlMax: Lhax: %

41089 |509090)C/B Rec| L 19.24 x 3.70 TA 37.20 50.30 0.74 36.20
41089 {509091jc/B Rec | L 19.27 x 3.70 TA 36.28 49.16 0.74 33.60
41090 {50909z2§C/B Rec | L 19.27 = 3.60 ~JTA 40.77 50.60 0.81 34.40
41090 {509083|Cc/B Rec | L 19.23 = 3.80 TA 39.01 50.16 0.78 35.50
Ls: Location of the sample / Localizacidn de la muestra C/B: Body / Cuerpo. R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen f Cilindrica Orl: Orientation / Crientacion g B i I Longitudinal T: Transverse / Transversal
TA: Room Temp { Temp “Ambi EUL: mﬁm«..ﬂa: Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained/ Obtenido ¥.5.: Yield strength / Fluencia LMin: Logi 1 Mini I Minimo Longitudinal LMax: Longitudinal Maxi I Maximo Long
TMin: Ti rse Minimum./ Minimo T, I TMax: Transverse Maximum / Maximo Transversal Min: Mini / Minimo

This ig to certify that the producis deseribed here in were manufaciured, sampéed, tested, and'or i iry wilh ifve gpecificats and meels the recuirements in-all respects, Thes cerificate is ssued by a computenzed system and it is valid with etectronic signature. On the original cerificate the trade-mark green colored

Tenasis' is stamped. In case the awner of the original certificata would refease a copy of #, he must attest its confarmily to the original one, taking upor: himsell the responsibility for any urdasdul o not alipwed use. Any inn andior falsification will be subj to the law.

This cenificale is rot a declasation of origin nor may it be used as a declaration of origin.

Este documento ceriica cue los producics descrites aqui fueron bados yo inspecc de acuendo con fa ificacion ce iy sati los PO requarimientos.  Este certificado se emite mediante un sistema computarizada y es valida con firma electrdnica.  En el cedificado original el logotipo

. Tenarls (vende) estd impreso en la baja. En caso de que al el iflcadh gue una | pia cel mismo, deberd garantizas la conformidad con @ onginal, y s& hace responsable por cuaiquisr sso legzl o indebido. Cualguier alterscion wo falsificacian serd sujeta a la ley.
Este cerlilicado no es, ni puede sor usado, coma una declaracidn de origen. _ DICA 777 04 0|
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= Tubos de Acero de México, S.A.
. —o:m q —m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697} Veracruz, Ver. México
; (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06004144 2/5
pate/Dia:  18/02/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confimacién de Venta
085613/01
Manulacture Process / Proceso de fabricacion. Product Type / Tipo de producia, Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADCO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Normas o especifiicaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SAl106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. B Quantity / Cantidad. 155 Pcs/pz . . Norminal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS : 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT ) ) 3.65 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA S |
Superficial Hardness / Dureza superficial. | _
External/ Externa :
Heat N* Sample Unit Unidad: BHN
Colada N° § Muestra N° L= §Req. Min: FReq. Max:
Result /Resultado
41089 [§509090 §C/B 116
41089 §509091 (JC/B 123
41090 §509092 |C/B 126
41090 §509093 |C/B 125
Ls: L ion of the le / Localizacion de la muestra CiB: Body [ Cuerpo R/U: Upset / Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N® Sample N° Bend Test ;
Colada N° § Muestra N° Ensayo de Curvado
41089 1509090 {GOOD/BUENO
41089 509091 [GOOD/BUENO
41090 {509092 |GOOD/BUENO
41090 }509093 |GOOD/BUENO
This is to cedify that the products described here in were manufactured, sampled, tested, andior i in wilh ihe speci and meets he requirements in all respects. This certificate is issued by a computerized systemn and it is valid with electronic signature. On he ofiginal cerificale the trade-mark green colored
Tenaris'is stamped. In case the awner of the original certificate would release a copy of i, he must attest its conformity 1o the original one, taking upon himsel! the responsibility for any unlawful or not allowed use. Any alieration andfar falsification will be to the law.
This certificate is not a declaration of origin sor may # be used as a declaration of origin.
Este documento certifica gue s producios descres agul fueron wao i i de acuerdo con la especificacitn de ta y sati los corespondientes requerimienas.  Este cerificado se emite mediante un sislema computarlzado v s vaiida con tirma electrdnica,  En el ceniflcado original ef logotipo
Tenaris (verde} estd impreso en la hoja, En caso de que ef del tregue mna i ia del mismo, deberd garantizar la conformidad con el ariginal, y se hace responsable por cuakuier pso ilegal o indebide. Cuakguier alleracion wo falsificacion serd sujeta a la ley.

Este cerfilicada no e, nl puede ser usado, come una declaracidn de origen. _ DICA 77704 0|
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| = Tubos de Acero de México, S.A.
, m:m q—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

. (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndmero Page / Pagina: (52) 229 989 1120 fax

06004144 3/5
Date/Dia:  18/02/2006

Customer/Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N° Customer's Reference / Relerencia del cliente Manufacturer s Works Order N° / Confirmacién de Venta
_ 085613/01 _
IManufacture Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
APTI 5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 155 Pcs/pz . . IMominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS ;i 5.42 RG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT ; : L 3 . 3.65 LB/FT
CHEMICAL COMPOSITION /  COMPOSICION QUIMICA.
Co ition, % _,.Oﬂn:mow_.u.&: o
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ca B N
X100 %1000 X 10000
Heat —x Max|
Colada Min|
Sample N° {P _c_mx._
Muestra N° Minf .
41089 H 1z | 107 | 24 4 2 1 ] 28 1 a6 | 31| 4 FIE 3 15 1 37
509090 p 1320626 | 5| 3] 1| 8 |24 1 {a2 |30 s} 12| & fr2|z]ae
509091 P iz 106 24 5 3 1 10 24 i 42 30 5 1 1 & iz 1 40
141090 H ¥ 111 26 4 2 1 : ] 27 i 42 Z8 4 2 1 3 11 1 49
509092 P 13 107 25 4 3 1 . g 24 dt 33 30 3 1 1 4 g 1 50
mﬂﬁﬁ P 13 107 25 4 3 1 g 24 1 33 30 3 1 1 4 9 1 50
_y H: Heat / Colada P: Product / Producto

SUPPLEMENTARY INFORMATION /  INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUEO: LAMINADO EN CALIENTE Y SIN COSTURA.

This i5 10 cerlily that the products described here in ware manufactured, sampled, tested, andfor i ir ! with the specification relerenced and mests the requirements in all respects. This certificate is isswed Dy a compulerized systenm and it is valid with electronic signature. On the ariginal certificate the trade-mark green colored
Tenaris'is samped. |n case the owner of the original corificate would release a copy of it, he musl attest i3 corformity to the original one, taking upor: himself the responsibifty for any unlawiul or not allowed use. Any alleration andor falsification will be subjected to the law.
This centificate is not a declaration o origin sor may A be Used as a declaration of origin,

Este d rifica que s aqul fueran ifi dos, probados wo i ionados de acuerdo con & Hicacion de ia y satl s peand Este icado se emile mediante un sistema i y &5 vilich i firma ica.  Enaf ifi original el logotipo
Tenarls {verde) estd imprese en la koja, En caso de que el poseedor del certilicada entregue una fotocopia el mismo, deberd garantizar la conformidad con ef onginal, v se hace responsable por cualuier s ilegal o indebido. Cualquier altteracian wo falsificacidn serd sujeta a la loy.
E=te certificado no &5, ni puede ser usado, como una declaracion de origen. _ CICATIT40
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) Tubos de Acero de México, S.A.

Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06004144 4/5
pate/Dia: 18/02/2006

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Qrden - ftem N° Customer’s Reterence / Referencia del cliente {Manufacturer's Works Order N° / Confirmacidn de Venta
) 085613/01

IManufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION ) BARNIZADO

Standard or Specification / Mormas o especificacicnes. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM AS53 B/¥X42 PSL1 BISELADO NORMAL
{bimensions / Dimensianes. Length / Longitud. Quantity / Cantidad. 155 Pes/pz ) . Nominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS L 5.42 REG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT . ) : - S 3.65 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

CONTROL VISUAL ¥ DIMENSIOMAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NACE MR-01-75 {22 HRC Max.) .
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM A53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTC TERMICCO TUBC {C.M.D.) : DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 12.5%.

PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)
TAMSA REF: 593328

This is 1o cartify that the products described here in were manufactured, sampled, tested, andlor insp in with the ificati ard meets the requirements in all respects, This certificate is issued by a o ized system and it is valid wah electronic signatre. On 1he orginal certificate the trade-mark green colored
Tenarls' is stamped. [ case the cwner of the odginal cerificate would release a copy of i, he must attest its canformity 1o the original one, taking upon himsel the responsibility for any uriawiul or nol allowed use. Any ion andiar falsifi will b subj tothe law.

This certificate is not a declaration of origin o may it be used as & declaration of origin.

Este documento cerifica que _um productos descrtos aqul fueron manufacturades, probadas yo inspeccionados de acuerdo con i ifacacion da rel a y satisiaoe los i i Esta cerifi se emite mediante un sistema computarizade y es vilido con tima electronica. - En el certificado onginal e logatipo

Tenarls (verde) estd impreso en la hoja. En casa de que e poseedor del certificade enfrague ura 1otocopia el mismo, deberd garantizar fa conformidad con ¢ original, v se hace respansable por cualquier uso ilegal o indetido. Cualcuier alteracion yio talsificacian seed sujeta a la ley.

Este cenfficado no es, ni puede ser usado, como wuna declaracion de orgen. _ DICA 777 04 0)
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= Tubos de Acero de México, S.A.
qm =.m q - m Km 433.7 Carr. México-Veracruz
Via Xalapa
{91697) Veracruz, Ver. México

{52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ngmero Page / Pagina: (52) 229 989 1120 fax

06004144 5/5
Date/Dia: 1 m\OM\NOOmw

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N* Customer's Reference / Referancia del cliente Manufacturer's Works Order N* f Confirmacidn de Venta
1 085613/01

{Manulacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Momas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. ) GQuanlity / Cantidad, 155 Pecs/pz . 3 " |Mominal Weight / Peso Nominal

60.30 X 3.90 MM 6.00 / 6.50 MTS : 5.42 RG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT : - s ) . ) 3.65 LB/FT

TAMSA QUALITY DEPARTMENT SIGNATURE

\\«. BALITY _Um_..m.q..._.r_ug-”, 0N BEPT {1EF ol T % TR HHO—, DE,
_..\u TO. CERTIFICACION DE CALIDAD RESPONSAB . cERTIICROTON DE LIDAD
MARTINEZ VARG HONO 3 AR Z ur.c.HF...w

= Jeepmin \NN. \

MN® 110850

This is to cerity that the produscts described here in were manufactured, sampled, tested, and/or inspected in accordance with the specification referented and meets the requirements in all respects. This certificate is issued by a compautenized system and it is valid with electronic signature. On the original cerificate the rade-mark green colored

Tenaris' is stamped. |n case the owser of the original cenificale would release a copy of i, he must attest ils corformity to the original ene, taking upon himselt the respansibility for any unlawful or not allowed use. Any Iesation andior Hication will be ji o the Rawe.

This certificate is not a declaration of origin nor may it be used as a declaration of origin:

Esta documento cerilica que hos Hos aqul fueron o yloi 3 de acuendo la ilicacion de ref ia y sati los oo queirmi Este ceriti se emite madk un sistema 2ado y es vialido con firma ica. - En el ceniti ignal el logotipo
Tenaris {verde} estd imprese en la hoja. En caso de que ef dar del tregue una pia del mismo, debrerd garantizar fa conformidad con el adginal, y se hace resp por cualquier uso ilegal o indebido. Cualquier af 30 yio lalsificaciin serd sujeta a la ley.

Este cerlificado no es, ni puede ser usado, como una declaracitn de origen. w GICA 77704 0,




